Provide customers with high-quality

products and services

Home ProductsHydraulic Repair Parts

31N7-10170 Swing Motor Repair Kit R210LC-7 R265LC-7 M2X150 Hydraulic Motor Spare Parts

31N7-10170 Swing Motor Repair Kit R210LC-7 R265LC-7 M2X150 Hydraulic Motor Spare Parts

31N7-10170 Swing Motor Repair Kit R210LC-7 R265LC-7 M2X150 Hydraulic Motor Spare Parts
video
31N7-10170 Swing Motor Repair Kit R210LC-7 R265LC-7 M2X150 Hydraulic Motor Spare Parts
Product Details:
Place of Origin: Korea
Brand Name: PNC
Model Number: R210LC-7 R265LC-7
Payment & Shipping Terms:
Minimum Order Quantity: 1PC
Price: Negotiable
Packaging Details: Standard export carton box
Delivery Time: 1-3 working days
Payment Terms: T/T, Western Union, Paypal
Supply Ability: 1000 set/month
Contact Now
Detailed Product Description
Machine: Hyundai Excavator Model: R210LC-7 R265LC-7
Part No: 31N7-10170, M2X150 Quality: Imported
Warranty: 3 Months Stock: 200pcs
Weight: 10-15 Kgs Product Name: R210LC-7 Swing Motor Repair Kit, R265LC-7 Swing Motor Repair Kit
High Light:

31N7-10170 Swing Motor Repair Kit

,

R265LC-7 Swing Motor Repair Kit

,

M2X150 Hydraulic Motor Spare Parts

31N7-10170 Swing Motor Repair Kit R210LC-7 R265LC-7 M2X150 Hydraulic S/motor Spare Parts

Description

R210LC-7 Swing Motor Repair Kit, R265LC-7 Swing Motor Repair Kit

Application

R210LC-7 Excavator

Model

R210LC-7 R265LC-7

Part No.

31N7-10170, M2X150

Quality

Korea imported

Weight

10-15 kgs

Packing

Pack into carton box

MOQ

1PC

Lead time

About 1-3 working days

Payment

TT, Western union, Paypal, Paysend, RMB

Warranty

3 Months

Shipping Port

Huangpu Old Port, Shenzhen Yantian,Guangzhou

 

Compatible equipment models: 

7-SERIES CRAWLER EXCAVATOR R250LC7 R250LC7A Hyundai

31N7-10170 Swing Motor Repair Kit R210LC-7 R265LC-7 M2X150 Hydraulic Motor Spare Parts 031N7-10170 Swing Motor Repair Kit R210LC-7 R265LC-7 M2X150 Hydraulic Motor Spare Parts 1

 

Parts on group SWING MOTOR​:

Pos. Part No Qty Parts name Comments
N*. 31N7-10170 [1] SWING MOTOR ASSY *-1, *-2
N*. 31N7-10171 [1] SWING MOTOR ASSY S/MOTOR TYPE 2
*-1. 31N7-10160 [1] SWING MOTOR  
101. XKAH-01055 [1] SHAFT-DRIVE  
106. XKAH-00161 [3] SPACER  
111. XKAH-00160 [1] BLOCK-CYLINDER  
113. XKAH-00159 [1] BUSHING-SPHERICAL  
114. XKAH-00158 [1] SPRING  
116. XKAH-00157 [12] ROD-PUSH  
117. XKAH-00156 [1] SPACER F  
118. XKAH-00155 [1] SPACER R  
NS121. XKAH-00154 [9] PISTON  
NS122. XKAH-00153 [9] SHOE  
123. XKAH-00152 [1] RETAINER  
124. XKAH-00151 [1] PLATE-SHOE  
131. XKAH-00150 [1] PLATE-VALVE  
301. XKAH-01056 [1] CASING  
303. XKAH-01057 [1] VALVE-CASING  
304. XKAH-00930 [1] COVER-FRONT  
351. XKAH-00146 [2] PLUNGER  
355. XKAH-00145 [2] SPRING  
401. XKAH-00144 [4] BOLT-SOCKET  
432. XKAH-00143 [2] RING-SNAP  
433. XKAH-00142 [1] RING-SNAP  
437. XKAH-00141 [1] RING-SNAP  
438. XKAH-00140 [1] RING-SNAP  
443. XKAH-00139 [1] BEARING-ROLLER  
444. XKAH-00138 [1] BEARING-ROLLER  
451. XKAH-00137 [2] PIN-SPRING  
464. XKAH-00136 [1] PLUG-VP  
468. XKAH-00136 [2] PLUG-VP  
469. XKAH-00135 [2] PLUG  
K471. XKAH-00134 [1] O-RING  
K472. XKAH-00133 [1] O-RING  
K485. XKAH-00052 [1] O-RING  
K487. XKAH-00052 [2] O-RING  
488. XKAH-00132 [2] O-RING  
K491. XKAH-00929 [1] SEAL-OIL  
702. XKAH-00130 [1] PISTON-BRAKE  
K706. XKAH-00129 [1] O-RING  
K707. XKAH-00128 [1] O-RING  
712. XKAH-00127 [20] SPRING-BRAKE  
742. XKAH-00549 [2] PLATE-FRICTION  
743. XKAH-00125 [3] PLATE-SEPERATION  
993. XKAH-00124 [1] PLUG  
994. XKAH-00123 [1] PLUG  
051. XKAH-00122 [1] VALVE-RELIEF  
031. XKAH-01058 [1] VALVE-BRAKE  
744. XKAH-00120 [2] PLUG  
745. XKAH-00119 [1] PLUG  
746. XKAH-00118 [1] PLUG  
747. XKAH-01059 [1] PLATE-NAME  
748. XKAH-00116 [2] SCREW-RIVET  
052. XKAH-00867 [1] S/REACTIONLESS VALVE  
*-2. @ [1] SWING REDUCTION GEAR SEE 4110
K. XKAH-01060 [1] SEAL KIT SEE ILLUST
S. XKAH-00615KT [1] PISTON ASSY SEE ILLUST
N. @ [1] NOT SUPPLIED PARTS

31N7-10170 Swing Motor Repair Kit R210LC-7 R265LC-7 M2X150 Hydraulic Motor Spare Parts 2

 

Warranty Statement:

1. Warranty Type: We will replace the product which have quality problem.


2. Warranty Period: Supply 3 months warranty for the products from the date of arrival. Customer should check the items according to the order list after arrival.

Contact with us and offer the data, photos of the problem items

 

3. You need to pay for the replacement charge for following condition:

* Wrong Order from customer.
* Natural Disasters cause the damage.
* Error installation, improper use.
* The machine and reducer work over time and over load.
* Lost by any condition.
* Human element destroyed.
* Corrode with rust during stock and running.
* Warranty Expired.


FAQ :

Q1: How can i make payment ?

A : Bank transfer, Western union, Paypal, Paysend, or RMB. bank transfer take 2-3days, while we can arrange order once received the remittance copy.

 

Q2: How fast you can do shipment?

A: Stock items take 1-2days, no stock items 5-7 working days. It depends on the items and the quantity of your order. We will try best to ship goods on time,

won't let you and your client down.

 

Q3: If we dont find what we want on your website, what should we do?

A: talk with us directly on whatsapp, email, wechat, or phone, we will check inquirys asap. excavator parts have thousands kinds, it's not possible to post

all production online.

 

Q4. Do your product been tested before delivery?

A: Yes, all product been tested to make sure they are qualified to sell.

 

Q5: Can we buy 1 pc of each item for quality testing?
A: Yes, we value every customer, no matter order amount small or big, with grateful for your trust.

Contact Details
PNC EXCAVATOR PARTS CO., LIMITED

Contact Person: Ivan chow

Tel: +8618819420828

Send your inquiry directly to us (0 / 3000)

Other Products